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Note
1. The test specimens were Aluminum-piastic compasite panel And the test result is anly for reference.
Acconging to ASTM D3359-09 method B, in the sdhasion clissification—- 58 is the test, 0B is the worst
According Yo ASTM D3363-05, grace 6H s the hardest and yrade 58 i the soflest
6-56-45-36-28-B-HB-F-H-2ZH.3H-4H-5H.8H
Baftpre mems e = arder
The martar composon is s folow: 75 bulding ime, 2259 dry sand and 100g waler
A" values were measured by sphave spectrophotometer. Liss D5 standard light source with 10°
observer
The delergent composition is as follow: 53.0% Na.POy, 18.0% Na:S0,, 7.0% Na:Si0y 1.0% NaCOw
and 20.0% Sodium salt of alylarylsulfonate
T The est item 12 was pe 5G5
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Nitric ackd resistance test
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Before murabc acd resislance test Afer munatic 8 ressiance best

Bedore mortar resistance test ANer monar resstancs lest
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Bafore detergent resstance tes After detergent resistance test

Bafons window cleaner resistance test After window cleaner resistance lesd
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Mo, NGBEC 1000018601 Date: 06 Sep 2010 Pagoe 10l 6

sbrmitied and ot of the chents &s | ALUMINUM COMPOSITE
PANEL
SGS Job No. SP10-030358 - SH
Compostion - ALUMINUM SHEET PE CORE
Date of Sample Recoived © 03 Sep 2010
Testing Pericd 03 Sep 2010 - 06 Sep 2010
Test Roquesied : Solectod tesi(s) &8 rquesied by clert.
Test Method IPloase roler i naxt page]s).
Test Rlosults Ploase rofer to noxt page(s)
Conchusion : he ity
FoHS Drectve 200205EC and its subsequend amendments.
Signod for and on bohall of
SGS-CSTC Lid
L . L
et
Liu Hasparg, Holon
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ATTACHMENTS
RoHS Testing Flow Chart

1) Narme of the person wha made lesting: Tyler Ja Flock Hu | Take Guan Claire Bao

2) Name of the persan in charge of lesting: Sharon Liu Gavin Zhou

3) These samples wers dscived totally by pre-condisoning meshod according 10 below flow chart. (G
and PEE&/PEDES fest method exchided)

ROHS
SGS Testing
Report

Waaitun MAONE/fr 1la: MAONE
WIUNNSNOEOUKIANSWUANAIUIEQ
QWUNAOSYIU ROHS - Restriction Of
Hazardous Substances dviduuiasgnu

IWoAVIDaA&dU lia: IWoAUUaDQRuuoD
Wit

Test Method | ‘Wit reference 1o IEC 523212008
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1) Determsnation of Cadmium by ICP-OES
) Dotermiration of Lsad by ICP-OES.

3) Diotormination of Marcury by ICP-OES.
)
5) Dtormination of PESs | PBDES by GC-MS.

UV-Vis.
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Test Report Mo, NGBEC 1000018601 Date: 06 Sep 2010
Test Rosults :
Tosd Part Description §
1 NGBID
2 NGBIO-D00186.002  Sivery motal board
Romarks :
(1)1 mgkg = 1 ppm = 0.0001%
(2) MDL = Mofhod Detoction Lim
{3) ND = Not Desected { < MDL }
14) " = Not Raguiated
[BtfS Directive 2002WGEC
Test Mathod : With reference to IEC 62321:2008
1) Deterriration of Cadmium by ICP-OES.
12) Determination of Laad by ICP-OES.
13) Detormination of Mercury by ICP-OES.
) using LV-Vis.
of PBEs | GC-MS.
Test omis) Umt  Uns ML o0f
Cadmium (Cd) 100 morg 2 NO
] 1000 mghg z N
Mescury (Hgl 1000 mghg 2 HD
Hasarvalont Cheomium (CVI) 1000 mghg 2 HO
Sum of PESS 1000 mghg - NO
Monotromotsphent mhg 5 HO
Dispenatighon - mghg 5 ND
Tribrometiphes - mov S NO
Tetrabromotiphemt e WO
Pontabromobipremi - mghg 8 ND
Huzabromotiphent mohg 5 ND
Heptabromobiphery! mhg 5 ND
‘Dctatwomaotiphany mghg 5 ND
Nomabromatsphar ! mghg 5 WO
Decatromotsphony! mohg 5 no
Sum of PBDES 1000 mokg - N

Page 408
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i o it s cquoted

(2) * Spol-est:

MNegative = Absence of C1V1 coatng. Positive = Presence of CrV1 costing:

The tested mathod i
Negative or Carnot be confirmed.

vmwm:

Megative = Atmence of CsV1 costing: Positive = Presance of CiV1 coating

werified by boiling

50 e sample surtace Mea.

For comosion protection costings on matals: o
huis rosults. o
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** End of Report =
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Foguest Mo, STVH MATERIAL INNOVATION DEFARTMENT (MID) e Mo 54
Dase Coiaber 13, 2011
REPORT O TESTING AND ANALYSIS
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